
 
 

 
  

 

This project has received funding from 
the European Union’s Horizon 2020 
research and innovation programme 
under gran agreement No 773682. 

 

 
 

Page 1 of 10 

 
 

 

 

 

 

 

 

 

Deliverable:  Longlist of innovations & compilation of factsheets 

Author(s): Nutri2Cycle consortium  
Editors: Hongzhen Luo, Evi Michels, Erik Meers (Ghent 
University) 
  

Quality review: Final version 

Date:  28/02/2019 (revision 29/01/2021) 

Grant Agreement N°: 773682   

Starting Date: 01/10/2018   

Duration: 48 months   

Co-ordinator:  Prof. Erik Meers, Ghent University   

Contact details: Erik.meers@ugent.be   

Nutri2Cycle 

D.2.1 Longlist of innovations & compilation 
of factsheets 
[...]
Struvite 
 

mg/kg 

Digested 
manure pellet 

mg/kg 

EC 
threshold 

mg/kg 

MS 
threshold 

mg/kg 

Farm applications 
Organic 

Low input 
Intensive 
inorganic 

Intensive 

 Average dose 
kg/ha 

300 500 1500 

Authority permit Y N Y 

Cadmium mg/kg 0.3 0.4 
1 (as of high 

dose main Cd 
source) 

60-40-20 
1.5 

organic 

1.5 
organic 

Zn mg/kg 198 139 1133 600 600 

Cu mg/kg 2 3 402 200 200 

Al mg/kg n/d n/a 1073   

Fe mg/kg 87 n/a 2480   

Pharmaceuticals Not relevant High risk High risk   

Illicit drugs Not relevant High risk Not relevant   

Microbial 
contamination 

Not relevant High risk High risk   

PAH16 
0.07 

0.12 n/a 4 1 

PAH19 n/a n/a n/a 1 

P2O5 %  
Phosphorus mg/kg 

P2O5: 31.9% 
139000 

P2O5: 23.5% P2O5: 5.9% 

 
Calcium mg/kg 

297000 
CaO: 41.5% 

n/a 500 

Output production 
scale tons/year/unit 
 
Input in K-tons/y 

>12500 t/y 
Input: 21 K-
tons/y bone  
yield= 60% 

9 to 100 t/y <9000 t/y 
Input: 150 K-

tons/y manure 
yield= 6% 

  



BIO-PHOSPHATE: high temperature reductive 
thermal process recovery of concentrated 
Phosphorus from food grade animal bones 

 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

22 

The blank ABC Bio-Phosphate product is further on BIO-NPK-C formulated for organic/low input farming 

applications in any configuration. 

Reminder: Producers accept their responsibility when they design their products to minimize the 

lifecycle environmental impacts and when they accept legal, physical or economic responsibility for the 

environmental impacts that cannot be eliminated by design” [Davis, Gary 1994]. 

Notice: the JRC STRUBIAS mentioned MBM meat and bone meal is incorrect terminology. Meat meal 

does not containing any Phosphorus at all with economic importance. If high protein content MBM or 

processed bone meal is utilized in open ecological environmental, than there is a very high risk for cross 

and recontamination during applications. Animal rendering by-products (MBM, bone meal, PAP) are 

sterile products at the point of production only. As because animal rendering by-products are mammal 

protein based, the following human and animal pathogens are prime risk potential: salmonella, anthrax, 

TBC and mouth and foot disease, and others as well. Producers having full responsibility for animal by-

product disease cross and recontamination cases (manufacturers of products bear responsibility for the 

environmental impacts of their products throughout the products life-cycles, including upstream impacts 

inherent in the selection of materials for the products, impacts from manufacturers, production process 

itself, and downstream impacts form the use and disposal of the products as well). 

 

  



BIO-PHOSPHATE: high temperature reductive 
thermal process recovery of concentrated 
Phosphorus from food grade animal bones 

 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

22 

TRL (Technology Readiness Level) – how close is your solution to the market? 

 
Use the slider above to position the current TRL* of your proposed solution 

* TRLs are a type of measurement system used to assess the maturity level of a particular technology. 

Where a topic description refers to a TRL, the following definitions apply, unless otherwise specified:  

 TRL 1 – basic principles observed  TRL 2 – technology concept formulated  TRL 3 – 

experimental proof of concept  TRL 4 – technology validated in lab  TRL 5 – technology 
validated in relevant environment (industrially relevant environment in the case of key enabling 

technologies)  TRL 6 – technology demonstrated in relevant environment (industrially relevant 

environment in the case of key enabling technologies)  TRL 7 – system prototype demonstration 

in operational environment  TRL 8 – system complete and qualified  TRL 9 – actual system 
proven & running in operational environment   

 

Please provide some sentences explaining your Technology Readiness Level  

The Bio-Phosphate is a TRL8/IRL8 – system field demonstrated, qualified and validated metrics in 

operational environment towards TRL 9 – actual system proven & running in operational 

environment. where TRL9 is a full industrial, market and commercial replication model, economical 

full production scale under international market competitive conditions (20,800 t/y throughputs) in 

the EU, USA and Australia. 

 

If the proposed solution/ technique is currently at high TRL (≥7), is there any product already 

being produced from the proposed solution/ technique?  

- If yes, what is the name of the product :  

PROTECTOR, biotechnologically formulated organic Bio-Phosphate fertilizer. 

 

- Short description of the product: 

ABC Animal Bone Char Bio-Phosphate granulate is a high concentrated over 30% P2O5 phosphate 

content specific material with macroporous surface characteristics. For agricultural applications the 

material is BIO-NPK-C formulated, incl. biotechnologically formulations with Phosphorus 

mobilization selected fungus strains and adapted by product specific solid-state fermentation and 

formulation technology. There are wide ranges of formulations available as well, in any BIO-NPK-

C innovative bio-compound fertilizer configurations. 

 

- Are there any EC/MS Authority permits already for use of the product (title or link if available)?  

YES, Government Authority permitted product, permit number: 04.2/102-2/2015 (issued in 2015 by 

the National Food-chain Safety Office: Plant, Soil and Agricultural Environmental Protection 

Directorate- EC Mutual Recognition regulation applied). The Authority permit approval is based on 

four years accredited and comprehensive safety and agronomical efficiency tests in two climatic 

and soil conditions with several tests plants.  



BIO-PHOSPHATE: high temperature reductive 
thermal process recovery of concentrated 
Phosphorus from food grade animal bones 

 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

22 

POTENTIAL LINKAGE TO THE PROJECT 

Indicate to which agro-typology under study and which potential research line of the project, 

your proposed solution/technique contributes : 

      Pig Production       

      Poultry Production       

      Cattle Farming       

      Open field cultivation of cereals or maize   

   X   Open air cultivation of vegetables   

   X   Orchards         

   X   Agro-energy systems (green electricity)     

   X   Animal Byproduct processing (e.g. manure processing) 

 

Innovative solutions for optimized nutrient & GHG in animal husbandry   

Innovative soil, fertilisation & crop management systems & practices  X 

Tools, techniques & systems for higher-precision fertilization  X 

Biobased fertilisers (N, P) and soil enhancers (OC) from agro-residues  X 

Novel animal feeds produced from agro-residues   

Other, please specify :     

 



Pig manure refinery into energy (biogas) and 
fertiliser using a combination of techniques 

applicable at industrial pig farms 
 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

23 

AIM OF THE TECHNOLOGY  

 

Provide a brief description of the proposed management solution or technique. 

 

- What is the purpose/aim of the innovative solution/technique? 

The proposed innovative solution combines physical and chemical treatments in order to obtain 

a sustainable process of valorisation of livestock manure. The whole process aims to close 

Carbon, Nitrogen and Phosphorus loops, since the obtained by-products can be reused in 

agriculture as fertilizers and soil quality enhancers. 

 

- What is the underlying working principle? 

Manure from pig farms is treated by a process of Anaerobic Digestion, which recovers energy 

in form of biogas. The obtained product of anaerobic digestion process, or digestate, can serve 

as substrate for a series of physical and chemical processes that permit the separation and 

concentration of the liquid part, and the production of ammonium sulphate as a fertilizer for N 

nutrient recovery, and as well P and K recovery from a concentrated stream. 

The process starts with solid/liquid separation achieved by a screw press separator, 

complemented with a centrifuge separation; this step allows the reducing of volumes to be 

treated in the following steps and the removal of the thick fraction.  

The liquid fraction pass through Ultrafiltration Unit, equipped with organic-based membranes 

with high permeation capacity. The permeate enters the Reverse Osmosis Unit for the final step 

of separation, which consists of a cascade of two passages for the removal of all the ammonia 

nitrogen. After this process two phases are obtained: the permeate is refined in a zeolites bed 

before the discharge in surface water bodies. On the other hand, the concentrate enters into a 

stripping unit, where the addition of sludge of lime increases the pH up to 12; the shifted outcome 

of NH3 is stripped as gaseous ammonium by a controlled air flow. Air plus ammonia is cleaned 

with sulfuric acid producing liquid ammonium sulfate (8% on a wet weight basis as N). 

 

- What is the current and foreseen scale of operations (e.g. kg, tonnes/year)? 

The process operates in batch mode, and can manage up to 100 m3/day of raw anaerobic 

digestate, about 14 m3 of digestate per cycle. The number of cycles per day, depending on total 

 



Pig manure refinery into energy (biogas) and 
fertiliser using a combination of techniques 

applicable at industrial pig farms 
 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

23 

daily treated volume, normally ranges from 4 to 7.The production of concentrated ammonium 

sulfate (NH4)2SO4 can be up to 1.8 m3 per each 100 m3 of digestate treated by the plant, with a 

8% of N on a wet weight basis.  

From the digestate of swine manure, the N captured as ammonium sulfate plus the residual N 

in the Reverse Osmosis permeate can be exportable from the farm.  

The reduction on N can be up to 45% on Total Kjeldhal Nitrogen (TKN), and 71% on ammonia 

nitrogen (N-NH4
+), compared to the values of the digestate.  

For P and K, these elements are retained in the solids and concentrated streams in 100% and 

86% respectively, compared to the Total Phosphorus and Total Nitrogen values of the digestate. 

 

- Why is it innovative when compared to existing (farming) practices? 

The described process is innovative for the completely closed circuit of ammonia stripping, which 

avoids any emission in the air. The stripping is operative at environmental temperature, by so 

reducing energy costs. 

Also the two-step Reverse Osmosis, and its combination with Ultrafiltration, allows a reduction 

up to 50% in the initial digestate volume as a clean water, and a high N-NH4
+ removal, and with 

a production of concentrated ammonium sulfate. 

 

- How does it improve the Nitrogen-Phosphorus and/or Carbon cycles in agriculture? 

Digestate is a stable product that can be used as fertiliser and soil quality enhancer, but the 

actual use of this product is limited by regulations on nutrients load limits.  

The proposed technology can overcome this problem; the combination of solid / liquid separation 

of digestate, with the recovery of concentrated streams and also the production of chemical 

fertilisers such as Ammonium Sulphate allows to obtain by-products with different 

characteristics; these products can be so used in a more efficient way and also be exported from 

the farm. 

 

- Add a separate line on the location of your management solution: “Currently this technology / 

technique / management solution is applied in ……. (city, region, country)).” 

This process is currently applied in some farm companies in Northern Italy. 

 

TRL (Technology Readiness Level) – how close is your solution to the market? 

 
Use the slider above to position the current TRL* of your proposed solution 

* TRLs are a type of measurement system used to assess the maturity level of a particular technology. 

Where a topic description refers to a TRL, the following definitions apply, unless otherwise specified:  

 TRL 1 – basic principles observed  TRL 2 – technology concept formulated  TRL 3 – 

experimental proof of concept  TRL 4 – technology validated in lab  TRL 5 – technology 
validated in relevant environment (industrially relevant environment in the case of key enabling 

technologies)  TRL 6 – technology demonstrated in relevant environment (industrially relevant 

environment in the case of key enabling technologies)  TRL 7 – system prototype demonstration 

in operational environment  TRL 8 – system complete and qualified  TRL 9 – actual system 
proven & running in operational environment   

Please provide some sentences explaining your Technology Readiness Level  

This technique is already successfully tested and applied at large scale in areas in Northern Italy 

indicated as Nitrate Vulnerable Zones. Obtained by-products are already commercialized and applied 

as fertilizers and soil enhancers.  



Pig manure refinery into energy (biogas) and 
fertiliser using a combination of techniques 

applicable at industrial pig farms 
 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

23 

If the proposed solution/ technique is currently at low TRL (≤5), is upscaling foreseen within the 

next year(s)?    

If the proposed solution/ technique is currently at high TRL (≥7), is there any product already 

being produced from the proposed solution/ technique?  

- If yes, what is the name of the product :  

Ammonium sulfate at 6-8% as N, market value of about 0,5 €/m3. 

 

- Short description of the products:  

N solution containing 100 % ammonia (N title 8% w/w) and solid fraction (TS of 20 % or 90-95 

% after drying) containing > 4 % N+P+K. 

 

- Are there any EC/MS Authority permits already for use of the product (title or link if available) ? 

YES (national regulation allow using this product on farm basis). 

 
POTENTIAL LINKAGE TO THE PROJECT 

Indicate to which agro-typology under study and which potential research line of the project, 

your proposed solution/technique contributes : 

  X   Pig Production       

     Poultry Production       

  
 

  Cattle Farming       

  X   Open field cultivation of cereals or maize   

  
 

  Open air cultivation of vegetables     

  
 

  Orchards         

  X   Agro-energy systems (e.g. biogas)     

  
 

  Animal Byproduct processing (e.g. manure processing) 

 

Innovative solutions for optimized nutrient & GHG in animal husbandry  

Innovative soil, fertilisation & crop management systems & practices X 

Tools, techniques & systems for higher-precision fertilization  

Biobased fertilisers (N, P) and soil enhancers (OC) from agro-residues X 

Novel animal feeds produced from agro-residues  

Other, please specify :  Biobased fertilisers from pig slurry X 

 



Adapted stable construction for separated 
collection of solid manure and urine in pig 

housing (followed by separate post-processing) 

 

HORIZON 2020 NUTRI2CYCLE 
 

Transition towards a more carbon and nutrient efficient  
agriculture in Europe 

 

24 

AIM OF THE TECHNOLOGY  

 

 

 

 

 

 

(https://www.beton-dobbelaere.be/nl/producten/c/57/agrarische-sector/varkensmateriaal/vedows-mest-en-giergoten/, no date) 

Provide a brief description of the proposed management solution or technique. 

 

- What is the purpose/aim of the innovative solution/technique? 

Underneath the slatted floor of a stable system a shallow cellar is constructed which enables 

the separation of urine and solid manure. Using a scraper, the solid manure is removed from 